



AGL
ANTWERP GEMOLOGICAL LABORATORY

NATURAL GEMSTONE REPORT

Report Number AGLC2505000166
Test Date May 22, 2025
Species Natural Spinel
Variety Spinel



Photograph of tested gem not in actual size

Weight 1.00ct
Dimensions 5.82x5.66x3.45mm
Shape & Cut Cushion-Mixed
Color Vivid Pink
Comment

ORIGIN

Gemological testing revealed characteristics corresponding to those of a gem from

**Tanzania
(Mahenge)**



AGL
ANTWERP GEMOLOGICAL LABORATORY

Maadh

A.C.B.M. IMAADH
ACCREDITED GEMOLOGIST (AIGS)
D-GEM, G.D. (GIA)



Query code: 3806

AGL SRI LANKA LAB

No.58, New Kankanamgoda Road,
China Fort, Beruwala, Sri Lanka,
Tel : +94 34 2040284

GEMSTONE REPORT CHECK

Check your gemstone report online:
www.aglatwp.com

AGL ANTWERP LAB

Hoveniersstraat 22 - 2018 Antwerp - Belgium
Antwerp Diamond Centre.
Tel. +32 (0) 3283 4202

SHANGHAI REPRESENTATIVE OFFICE

3rd Floor, No. 81, Lishui Road, HuangPu District,
Shanghai.
Tel. +86 (021) 6029 8251